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KELLEY Bl1lOABACKHOE

PARTS LIST

IlLNo. Qty. PartNo, Description
1 1 BMF12517 Main Frame Weld Assembly
2 1 BMF12518 Boom Weld Assembly
3 1 BMF12521 Dipper Stick Weld Assembly
4 1 BMF12522 Swing Weld Assembly
5 4 SBT10502 Metal Screw 1/4*x3/4"
B8 1 BMF12528 Bucket Link
7 BBKS3108 g" Bucket
BBK3112 12" Bucket
BBKS115 15" Bucket
3 1 BMS12527 Seat Mount Plate
8 1 BCY12528 Swing Cylinder
10 1 BCY12529 Boom Cylinder
11 1 BCY12530 Dipper Stick Cylinder
12 1 BCY12531 Bucket Cylinder
13 1 BMS12532 Caover
14 12 SFT /0986 Bushing J'row )" STeer w Groove
15 1 SPN12541 Pin 1"x5-1/2* with 5/16" hole - Swing Cylinder Base End
16 1 SPN12542 Pin 1*x5-3/8" with 5/16" hole - Swing Cylinder Rod End
17 2 SPN12543 Pin 1"x4-7/8" with 5/16" hole - Swing Pivot
18 1 SPN12544 Pin 1“x7-3/4* with two 5/16" holes - Boom Pivot
19 1 SPN12545 Pin 1"x6-3/8" with two 5/16" holes - Boom Cylinder Base End
20 1 SPN12546 Pin 1"x6-1/2" with Washer and two 5/16" holes - Dipper Stick Pivot
21 2 SPN12547 Pin 1" x 4-7/8" w/ 5/16" hole - Boom Rod End - Diper Stick Base End
22 2 SPN10457 Pin 1"x6" with 5/16" hoie - Dipper Stick Rod End - Bucket Base End
44 2 Sms/2307 RusssR Swzwe Bumper
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Bart No.
SPN10990
SPN12548
BBK12533
SBT10785
SNT2018
SPN12549
SPN2113
SWS10984
SPN10530
BMF12534
BMF12535
SCL10892
SBT2021
SPN117
SPN12550
BMF12536
SPN12551
BMF12537
BCY12538
BMF12539
SPN11558
BMS12510
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Description

Pin 1"x6-1/4" with Washer and 5/16" hole - Bucket Linkage
Pin 1"x6-1/4" with 5/16" hole - Bucket
Bucket Tooth Weld-on Replacement
Capscrew 5/18"x2" GRS

Nut 5/16"

Pin 1/2"x6" with two 1/8" holes - Seat Pivot
Cotter Pins 1/8"x1"

Spacer Thrust Washer 1"

Roll pin 5/16"x2"

Bucket Cylinder Link RH

Bucket Cylinder Link LH

Hose Clamp

Capscrew 3/8"x3/4"

Pin 1"x4" with 5/16" hole - Stabilizer Base and Rod End
Pin 1"x4-7/8" with 5/16" hole - Stabilizer Pad
Folding Stabilizer RH & LH

Pin 1"x5-5/8" with 5/16" hole

Stabilizer Pad

Stabilizer Cylinder

Boom Safety Locking Bar

Lynch Pin 1/4"

Seat
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KELLEY B10 BACKHOE
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ILL,
NO, QTY. PARTNO. DESCRIPTION
A 1 SHO12552 Pressure Hose 6P-50"-6-8JFS
B 1 SHO12485 Stabilizer Right Hand Hose 4P-46"-6JFS-6JFS
C 1 SHO12497 Stabilizer Right Hand Hose 4P-48"-6JFS-6JFS
D 1 SHO12553 Dipper Stick Hose 4AP-72"-6JFSA-6JFS
E 1 SHO342 Dipper Stick Hose 4P-67"-6JM-6JFS
F 1 SHO12554 Bucket Hose 4P-1 02"-6JFS-6JFS
G 1 SHO12555 Bucket Hose 4P-1 18"-6JFS-6JFS
H 1 SHO12556 Swing Hose 4P-33"-6JFS-6JFS
| 1 SHO11904 Swing Hose 4P-35"-6JFS-6JFS
J 1 SHO10473 Boom Hose 4P-33"-6JM-6JFS
K 1 SHO12557 Boom Hose 4P-42"-6JFS-6JFS
L 1 SHO12295 Stabilizer Hose Left Hand AP-46"-8JFS-8JFS
M 1 SHO12497 Stabilizer Hose Left Hand 4AP-48"-BJFS-6JFS
N 0 Hose must be supplied by dealer, will vary with tractor make and model
o] 1 SHO12552 Return Hose 6P-50"-6-8JFS
P 1 BOL11728 0il Line, U — Shaped



KELLEY B10 BACKHOE

HOSES and FITTINGS

PART NO.

SFT10146
SFT10068

PN 2=
e
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SFT10079

DESCRIPTION

850Bx6x8 Straight Thread O-Ring Connector !
853B8x8x10 Straight Thread O-Ring 90° Elbow

Power Beyond Sleeve

850Bx8x10 Straight Thread O-Ring Connector
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VALVE SECTION . ,
== - NOTE:
ey Torque tie rod nuts
00 @ @ m 160Ibs (1) -in (18{‘11 Nm)

Parc
No.

785038
254009
254006
255002
254816
785058
410502
490963}
493785
407229
255096
493850
255145
401009
410540
255146
401273
255042
255040
405393
255041
406484
400903
401603
235035
255034
254000
255013
410512

RACINE SIX SECTION VALVE

. Parc
Descripcion No. ty. No. Descripefon
#10 S A.E. Plug Assembly 10 1 406460 O0'Ring
Ouclet Manifold Section Wich 710 11 1 490975 Back=-up Ring
Valve Section Yicth /8 Openings 12 1 405688 0'Ring
Female Spool End 33 1 255049 Pouver Beyond Sleeve
Inlec Manifold Sectfon W{ch 710 34 H 405193 O'Ring
Reliel Valve Carcridge 13 L 155099 78 Plug
Seap Ring 16 12 490308 0'Ring
Back-up Ring 17 6 405895 O0'Ring
Spring 18 12 401248 0'Ring
Seat O'Ring 39 6 406127 0'Ring
Poppet 40 [ 255021 Load Check Piscon
Spring 4l 3 410520 Spring
Spring Seat &2 6 405688 0'Ring
Jam Nut 43 6 255020 Plug ,
AdjusCmenc Screw &L 6 785011 Load Check Assembly
Cartridge Body L5 6 4010133 Ti{e Rod Nut
Spring Seatr 0'Ring 48 & 400908 Ti{e Rod Lockwasher
Carcridge Body a7 )] 255162 Tle Rod
Seat 3] 1 981122 Boom Section W/Float Postction
Cartrtdge Body O'Ring
Piscon 49 1 2564242 Valve Body
0'Ring 50 1 255237 Spool, Floac
Lockwasher 52 ] 255258 Spring Recainer
Screwv 53 1 255305 Spool End, Float
Spool End 54 2 401072 Ball, Detenc
Spacer - b ] 2 4103560 Spring. Detenc
Cover 36 2 602964 Screw, Allen Head
Spring Recainer 57 L 254235 Lover Excension
Spring 58 2 410540 Screw, Allen Head

2 «0lol2 Nug

-11- 39




BCY12529 BOOM CYLINDER 2-1/2" X 14"

ILL.
NO.

g*

g=*
11*
12%
13*
14

10

PART
QTY. NQO. DESCRIPTION
2 SCY1070 BACK-UP RINGS
1 SCY1024 O'RING
1 SCY1036 LOCKWIRE
1 5CY1025 ROD SEAL
1 SCY1027 ROD WIPER
1 SCY12560 ROD ASSEMBLY
1 SCY1030 SEAL KIT
1 BOL11728 OIL LINE, U-SHAPED

BCY12530 DIPPER STICK CYLINDER 2-1/2" X 10"

INTERNAL LOCKWASHER

ILL. PART
NO. QTY. " NO. DESCRIPTION
i 1 SCY12558 BARREL ASSEMBLY
2 1 SBT1017 CAPSCREW, 7/8"
gF 1 SCY1018 DYNA SEAL, 7/8"
4 1 SCY1020 PISTON
5* 1 SCY1018 PISTON SEAL
g* 1 SWS245 INTERNAL LOCKWASHER
7 1 SCY1023 CYLINDER HEAD
ILL. PART
NO. QTY. * NO. DESCRIPTION
1 B4 SCY12561 BARREL ASSEMBLY
2 1 SBT1017 CAPSCREW, 7/8"
3* 1 SCY1018 DYNA SEAL, 7/8"
4 1 SCY1020 PISTON
5* 1 SCY1018 PISTON SEAL
6* 1 SWS245
7 1 SCY1023 CYLINDER HEAD

T PART

NO. QTY. NO. DESCRIPTION

g* 8 SCY1070 BACK-UP RINGS
g* 1 SCY1024 O'RING

11* 1 SCY1036 LOCKWIRE

12* 1 SCY1025 ROD SEAL

15> 1 SCY1027 ROD WIPER

14 1 scyY12562  ROD ASSEMBLY

1 SCY1030 SEAL KIT




BCY12531 BUCKET CYLINDER 2" X 12"

L. PART ITL. PART

NO QTY. " NO. DESCRIPTION NO. QTY. NO. DESCRIPTION

1 1 SCY12363 BARREL ASSEMBLY 8= 2 SCY1070 BACK-UP RINGS

2 i SBT1017 CAPSCREW, 7/8" g* g8 SCY1024 O'RING

g 1 SCY1018 DYNA SEAL, 7/8" 11* 1 SCY1036 LOCKWIRE

= 1 SCY1020 PISTON 12* 1 SCY1025 _ROD SEAL

o¥ 1 SCY1019 PISTON SEAL 13* 1 SCY1027 RCD WIPER

6* 1 SWS5245 INTERNAL LOCKWASHER 14 1 SCY12564 RCD ASSEMBLY

7 1 sSCY1023 CYLINDER HEAD 1. SCY1038 SEAL KIT
BCY12538 STABILIZER CYLINDER 2 X g"

L. PART L. PART

No. QTY. - NO. DESCRIPTION NO. QTY. NO. DESCRIPTICN

1 1 SCY12565 BARREL ASSEMBLY 8* 2 SCY1070 BACK-UP RINGS

2 1 SBT1017 CAPSCREW, 7/8" g 1 SCY1024 O'RING

3* 1. SCY1018 DYNA SEAL, 7/8" 11* 1 SCY1038 LOCKWIRE

4 1 SCY1020 PISTON 12¥ 1 SCY1025 ROD SEAL

5* 1 SCY101s PISTON SEAL 13* 1 SCY1027 ROD WIPER

6* 1 SWS245 INTERNAL LOCKWASHER 14 1 SCY12588 ROD ASSEMELY

7 L SCY1023 CYLINDER HEAD 1 SCY103. SEAL KIT
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MOUNTING B10 BACKHQE TO CAT I TRACTOR
iLL. PART NO. QTY -~ DESCRIPTION
1 BMT12572 1 RH LOWER BRACKET
1 BMT12573 1 LH LOWER BRACKET
PACKING LIST FOR BMT12509 2 SPN12568 2 PINS 7/8" X 31" WITH WASHER
SR — 3 SPN11558 3 1" LYNCH PINS
4 BMT12571 2 BAR WITH END BENT .
THIRD POINT STABILIZER KIT 5 SPN12569 i PIN 3/4" X 5-3/4" WITH WASHER
9 BMT12570 2 BAR WITH PLATES
0
FER 20 BACKHOE 11 SBT190 4  U-BOLT 5/8" X 2" X3}"
12 SNT2086 16 5/8" NUTS
13 SWS52088 16 5/8" LOCKWASHERS
NI SBT2068 8 CAPSCREW 5/8" X 2"
NI SWS2089 8 5/8" LOCKWASHERS

ILT.. PART NO. QTY. DESCRIPTION

3 SPN11538 1/4" LYNCH PINS
7 BwD12524 DRAW BAR BRACKET
PACKING LIST FOR BMT12524 3 BMT12574 BOTTOM PLATE
10 SPN12575 PIN 3/4" X 21" W/WASHER P.
DRAWBAR BRACKET 12 SNT2086 5/8" NUTS

3/4" LOCKWASHER
5/8" LOCKWASHERS
3/4" X 21" CAPSCREW
5/8" X 21" CAPSCREW
3/4" NUT

5/8" X 3" CAPSCREW
5/8" FLATWASHERS

NI  SWS2103
13 SWS2088
14  SBT2093
14  SBT2070
NT  SNT2102
18  SBTI11452
13 SWS2089

BRI 0 ) R R
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HYDRAULIC PUMP SYSTEM

Quantity
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Part Number

3PL1001
5PP2639
SFT2s527
SHO10015
SCL2B40
SFT2562
SFT2828
SFTIQ104
SPP{aajo
SPP10105
SB8T2037
SPP1D0OTB
SMS101
SFT10106
SWS52042
SHT2041
SFTI0013
SFT2510
SPP6230
SBT2026
SWS2034
Sw52033
SHT2031
SFT2503
SHO?52
SBT2043
SWS2067
SNT2062
Berraldyy

STRADDLE MOUNT ™~ __
PuripBeAackeT Tolop ™

P P 2750

Pump \\‘3:2‘_“20 °
Stapetizci° \_.ﬂﬁﬂ

7 =0

RESERVOIR

LN,
GENERAL ArRANGEMENT
@D s
ya
FPRrESSURETO
l¢ ! BAciOE

a@@ &

Description
Aeservoir ‘ \
Brealher Cap

Streel Elbow '+~

Suction Hose 16R-0-0-35"
Hose Clamp 17

Hose Nipple %7

90° Streel Elbow %"

Pump Adaolor C3296 X 14 X 12
Websler YCPqY.P ump

Toraue Bar lor YC 174 Pump
Capscrew 7/16" X 12"
Weoster YC199 Pump Drive
Toraue Chain 24~

Pressure Fillings C3296 X 10 X 8
Lockwasher 7/15"

Nul 7/16"

90° Reducer Elbow 1" X 17
Close Nipple 1~

Filter

Capscraw 3/B" X 2"
Flatwasher 3/8"

Lockwasher 378"

DRAWBAR MOUNTING.

3P -BJUFS-8-30" (Alieady on Backho:
i

Farts Carlon (Al Parts Erceol Reservoir) Bro . R R R








